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s=aranas. FCC RF Test Report Report No. : FR402403E

Appendix B. AC Conducted Emission Test Results

. . Temperature : 22~24°C
Test Engineer : |Yuki Tang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-11
100 Level (dBuV)
87.5
75.0
62.5 FEC15E_QP
|
50.0\ | E'l. FCC 15E_AVG
| .
37.5 .
o
25.0
125
0015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E_QP LTSN_2024-1-1 LTNE
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @.15 34.48 -21.43 55.91 14.88 9.67 1@8.81 Average
2 @8.15 43.18 -22.73 B5.91 23.58 9.67 1@.81 QP
3 .43 27.12 -28.88 47.2@ 7.48 9.83 18.89 Average
4 e8.43 43.82 -14.18 57.2@ 23.38 9.83 1@.89 QP
5 8.52 28.84 -17.16 46.88 9.18 9.63 18.11 Average
6 * @8.52 45.84 -18.96 56.88 25.38 9.63 1@.11 QP
7 @8.55 28.65 -17.35 46.86 &.98 9.63 1@.12 Average
8 8.55 44,85 -11.15 56.8@ 25.18 9.83 1@.12 QP
9 1.89 28.54 -25.46 46.ee 8.08 9.82 18.32 Average
1@ 1.89 34.74 -21.26 56.88 14.88 9.62 18.32 QP
11 5.93 36.62 -13.33 56.88 16.78 9.62 18.38 Average
12 5.93 47.82 -12.13 6e8.88 27.98 9.62 1@.38 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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. . Temperature : 22~24°C
Test Engineer : |Yuki Tang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-11
100 Level (dBuV) &
87.5
75.0
62.5 FEC15E_QP
|
50.0\“ | n FCC 15E_AVG
b
I
375 ;
25.0 1
125
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E_QP LTSN_2024-N-1 NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @8.34 34,95 -14.183 49.13 15.21 9.68 1@.86 Average
2 @8.34 41.35 -17.78 59.13 21.81 9.68 1@.88 QP
3 .44 38.89 -16.89 460.98 18.38 9.7 18.89 Average
4 e.44 41.99 -14.99 56.98 22.28 9.7 1l@.e9 QP
5 8.58 34.28 -11.85 46.85 14.48 9.69 18.11 Average
6 * @.58 44.38 -11.75 56.85 24.58 9.69 1@.11 QP
7 @8.55 38.71 -15.29 46.88 18.98 9.69 1@.12 Average
8 8.55 42.81 -13.39 5b0.8@ 22.88 9.69 1@.12 QP
9 5.74 31.84 -18.96 5Se.ee 11.18 9.85 18.29 Average
1@ 5.74 45.14 -14.86 o©8.88 25.28 9.65 1@8.29 QP
11 7.21 23.81 -26.39 G5@.ea 3.68 9.84 18.37 Average
12 7.21 3B.71 -21.29 @6.88 18.78 9.84 1@.37 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Appendix C. Radiated Spurious Emission Test Data

_ Relative Humidity : | 50%
Test Engineer : ZhangXu
Temperature : 20°C-22°C
Radiated Spurious Emission Test Modes
Mode Band E;_Tf) ‘ Antenna ‘ Modulation Channel | Frequency g::: RU Remark

Mode 1 U-NII-1 5.15-5.25 STBC 10+11 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 STBC 10+11 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 STBC 10+11 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 STBC 10+11 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 STBC 10+11 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 STBC 10+11 802.11a 64 5320 6Mbps - =
Mode 7 U-NII-2C 5.47-5.725 STBC 10+11 802.11a 100 5500 6Mbps - =
Mode 8 U-NII-2C 5.47-5.725 STBC 10+11 802.11a 116 5580 6Mbps - =
Mode 9 U-NII-2C 5.47-5.725 STBC 10+11 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE20 36 5180 MCS8 | Full RU -
Mode 11 U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE20 44 5220 MCS8 | Full RU -
Mode 12 U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE20 48 5240 MCS8 | Full RU =
Mode 13 U-NII-2A 5.25-5.35 STBC 10+11 802.11ax HE20 52 5260 MCS8 | Full RU =
Mode 14 U-NII-2A 5.25-5.35 STBC 10+11 802.11ax HE20 60 5300 MCS8 | Full RU =
Mode 15 U-NII-2A 5.25-5.35 STBC 10+11 802.11ax HE20 64 5320 MCS8 | Full RU -
Mode 16 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE20 100 5500 MCS8 | Full RU -
Mode 17 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE20 116 5580 MCS8 | Full RU -
Mode 18 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE20 140 5700 MCS8 | Full RU -
Mode 19 U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE40 38 5190 MCS8 | Full RU -
Mode 20 U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE40 46 5230 MCS8 | Full RU -
Mode 21 U-NII-2A 5.25-5.35 STBC 10+11 802.11ax HE40 54 5270 MCS8 | Full RU -
Mode 22 U-NII-2A 5.25-5.35 STBC 10+11 802.11ax HE40 62 5310 MCS8 | Full RU -
Mode 23 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE40 102 5510 MCS8 | Full RU -
Mode 24 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE40 110 5550 MCS8 | Full RU -
Mode 25 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE40 134 5670 MCS8 | Full RU -
Mode 26 U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE80 42 5210 MCS8 | Full RU -
Mode 27 U-NII-2A 5.25-5.35 STBC 10+11 802.11ax HE80 58 5290 MCS8 | Full RU -
Mode 28 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE80 106 5530 MCS8 | Full RU -
Mode 29 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE80 122 5610 MCS8 | Full RU -
Mode 30 U-NII-1 5.15-5.35 STBC 10+11  802.11ax HE160 50 5250 MCS8 | Full RU -
Mode 31 U-NII-2C 5.47-5.725 STBC 10+11  802.11ax HE160 114 5570 MCS8 | Full RU -
Mode 32 U-NII-3 5.725-5.85 STBC 10+11 802.11a 149 5745 6Mbps - -
Mode 33 U-NII-3 5.725-5.85 STBC 10+11 802.11a 157 5785 6Mbps - -
Mode 34 U-NII-3 5.725-5.85 STBC 10+11 802.11a 165 5825 6Mbps - -
Mode 35 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE20 149 5745 MCS8 | Full RU -
Mode 36 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE20 157 5785 MCS8 | Full RU -
Mode 37 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE20 165 5825 MCS8 | Full RU -
Mode 38 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE40 151 5755 MCS8 | Full RU -
Mode 39 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE40 159 5795 MCS8 | Full RU -
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Mode Band (IBGa|_r||g) Antenna Modulation Channel | Frequency g::: RU Remark
Mode 40 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE80 155 5775 MCS8 | Full RU -
Mode 41 U-NII-3 5.725-5.85 STBC 10+11 802.11a 144 5825 6Mbps | Full RU -
Mode 42 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE20 144 5745 MCS8 | Full RU -
Mode 43 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE40 142 5825 MCS8 | FullRU -
Mode 44 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE80 138 5745 MCS8 | FullRU -
Mode 45 U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE20 36 5180 MCS8 | 106/53 -
Mode 46 U-NII-2A 5.25-5.35 STBC 10+11 802.11ax HE20 64 5320 MCS8 @ 106/54 -
Mode 47 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE20 100 5500 MCS8 26/0 -
Mode 48 U-NII-2C 5.47-5.725 STBC 10+11 802.11ax HE20 140 5700 MCS8 | 52/40 -
Mode 49 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE20 149 5745 MCS8 | 106./53 -
Mode 50 U-NII-3 5.725-5.85 STBC 10+11 802.11ax HE20 165 5825 MCS8 26/8 =
Mode 51 U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE40 38 5190 MCS8 | Full RU =
Mode 53 LF-U-NII-1 - - - - - - - -
Mode 54 LF-U-NII-3 - - - - - - - -

U-NII-1 5.15-5.25 STBC 10+11 802.11ax HE40 38 5190 MCS8 | Full RU -
Mode 55 - - 10 BLE_2M 00 2402 - - -
- - 3 LTE B48 - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Summary of each worse mode

Mode Modulation Ch. (F'\;eHci) (dE?(/E;Im) (dléhn\v/tm) M(aérlg)in Pol. iszk Result Remark
1 802.11a 36 5148.86 53.00 54.00 -1.00 H AVERAGE Pass Band Edge
1 802.11a 36 10360.00 45.44 68.30 -22.86 Peak Pass Harmonic
2 802.11a 44 - - - - - - Band Edge
2 802.11a 44 10440.00 47.23 68.30 -21.07 H Peak Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 10480.00 48.57 68.30 -19.73 \Y, Peak Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 15780.00 52.43 54.00 -1.57 \% Average Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 15900.00 52.32 54.00 -1.68 \% Average Pass Harmonic
6 802.11a 64 5350.38 51.46 54.00 -2.54 H AVERAGE Pass Band Edge
6 802.11a 64 15960.00 48.59 74.00 -25.41 H Peak Pass Harmonic
7 802.11a 100 5467.75 67.66 68.30 -0.64 H PEAK Pass Band Edge
7 802.11a 100 16500.00 47.88 68.30 -20.42 \Y Peak Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 16740.00 48.44 68.30 -19.86 \Y Peak Pass Harmonic
9 802.11a 140 5727.17 64.47 68.30 -3.83 H PEAK Pass Band Edge
9 802.11a 140 17100.00 49.16 68.30 -19.14 H Peak Pass Harmonic
10 802.11ax HE20 36 5149.94 52.80 54.00 -1.20 H AVERAGE Pass Band Edge
10 802.11ax HE20 | 36 10360.00 46.38 68.30 -21.92 H Peak Pass Harmonic
11 802.11ax HE20 44 - - - - - - - Band Edge
11 802.11ax HE20 | 44 10440.00 47.14 68.30 -21.16 \Y Peak Pass Harmonic
12 802.11ax HE20 & 48 - - - - - - - Band Edge
12 802.11ax HE20 | 48 10480.00 48.17 68.30 -20.13 \Y Peak Pass Harmonic
13 802.11ax HE20 52 - - - - - - - Band Edge
13 802.11ax HE20 52 15780.00 53.10 54.00 -0.90 \% Average Pass Harmonic
14 802.11ax HE20 60 - - - - - - - Band Edge
14 802.11ax HE20 = 60 15900.00 53.02 54.00 -0.98 \% Average Pass Harmonic
15 802.11ax HE20 64 5350.10 53.39 54.00 -0.61 H AVERAGE Pass Band Edge
15 802.11ax HE20 | 64 15960.00 47.97 74.00 -26.03 \Y Peak Pass Harmonic
16 802.11ax HE20 | 100 5468.65 67.66 68.30 -0.64 H PEAK Pass Band Edge
16 802.11ax HE20 | 100 16500.00 47.77 68.30 -20.53 \Y, Peak Pass Harmonic
17 802.11ax HE20 | 116 - - - - - - - Band Edge
17 802.11ax HE20 | 116 16740.00 48.18 68.30 -20.12 H Peak Pass Harmonic
18 802.11ax HE20 = 140 5726.46 60.14 68.30 -8.16 H PEAK Pass Band Edge
18 802.11ax HE20 | 140 17100.00 49.35 68.30 -18.95 H Peak Pass Harmonic
19 802.11ax HE40 | 38 5149.53 53.95 54.00 -0.05 H AVERAGE @ Pass Band Edge
19 802.11ax HE40 | 38 10380.00 45.86 68.30 -22.44 \Y, Peak Pass Harmonic
20 802.11ax HE40 46 - - - - - - - Band Edge
20 802.11ax HE40 = 46 10460.00 45.71 68.30 -22.59 \% Peak Pass Harmonic
21 802.11ax HE40 = 54 - - - - - - - Band Edge
21 802.11ax HE40 = 54 10540.00 45.84 68.30 -22.46 \% Peak Pass Harmonic
22 802.11ax HE40 62 5350.05 53.21 54.00 -0.79 H AVERAGE Pass Band Edge
22 802.11ax HE40 62 15930.00 47.07 74.00 -26.93 \% Peak Pass Harmonic
Sporton International Inc. (ShenzZhen) Page Number . C3 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




e as. FCC RF Test Report Report No. : FR402403E

Mode Modulation Ch. (F'\;eHci) (dE?(/E;Im) (dléhn\v/tm) M(aérlg)in Pol. iszk Result Remark
23 802.11ax HE40 = 102 5469.04 65.25 68.30 -3.05 H PEAK Pass Band Edge
23 802.11ax HE40 = 102 16530.00 46.59 68.30 -21.71 H Peak Pass Harmonic
24 802.11ax HE40 & 110 - - - - - - - Band Edge
24 802.11ax HE40 = 110 16650.00 46.87 68.30 -21.43 H Peak Pass Harmonic
25 802.11ax HE40 = 134 5725.01 60.87 68.30 -7.43 \Y, PEAK Pass Band Edge
25 802.11ax HE40 = 134 17010.00 47.54 68.30 -20.76 H Peak Pass Harmonic
26 802.11ax HE80 42 5147.21 52.87 54.00 -1.13 H AVERAGE Pass Band Edge
26 802.11ax HE80 42 10420.00 47.64 68.30 -20.66 \% Peak Pass Harmonic
27 802.11ax HE80 58 5354.09 53.21 54.00 -0.79 H AVERAGE Pass Band Edge
27 802.11ax HE80 | 58 10580.00 48.12 68.30 -20.18 \Y, Peak Pass Harmonic
28 802.11ax HE80 = 106 5459.44 53.32 54.00 -0.68 H AVERAGE Pass Band Edge
28 802.11ax HE80 | 106 16590.00 47.44 68.30 -20.86 \Y Peak Pass Harmonic
29 802.11ax HE80 = 122 5459.72 47.10 54.00 -6.90 H AVERAGE Pass Band Edge
29 802.11ax HE80 | 122 16830.00 47.62 68.30 -20.68 \Y Peak Pass Harmonic
30 BazE'iégx 50 5362.14 53.01 54.00 -0.99 H AVERAGE @ Pass Band Edge
30 802 Hax 50 | 10500.00 47.21 6830 | -21.09  V Peak | Pass Harmonic
31 83%1(138)( 114 5440.64 53.44 54.00 -0.56 H AVERAGE Pass Band Edge
31 Bng'i'égX 114 16710.00 47.56 68.30 -20.74 \Y Peak Pass Harmonic
32 802.11a 149 5650.03 51.15 68.32 -17.17 H PEAK Pass Band Edge
32 802.11a 149 17235.00 49.38 68.30 -18.92 H Peak Pass Harmonic
33 802.11a 157 - - - - - - - Band Edge
33 802.11a 157 17355.00 50.30 68.30 -18.00 H Peak Pass Harmonic
34 802.11a 165 5944.88 51.74 68.30 -16.56 H PEAK Pass Band Edge
34 802.11a 165 17475.00 51.00 68.30 -17.30 H Peak Pass Harmonic
35 802.11ax HE20 = 149 5621.75 51.83 68.30 -16.47 H PEAK Pass Band Edge
35 802.11ax HE20 | 149 17235.00 48.93 68.30 -19.37 H Peak Pass Harmonic
36 802.11ax HE20 = 157 - - - - - - - Band Edge
36 802.11ax HE20 | 157 17355.00 48.30 68.30 -20.00 \Y Peak Pass Harmonic
37 802.11ax HE20 = 165 5946.88 52.81 68.30 -15.49 \Y PEAK Pass Band Edge
37 802.11ax HE20 | 165 17475.00 49.60 68.30 -18.70 H Peak Pass Harmonic
38 802.11ax HE40 = 151 5949.81 52.65 68.30 -15.65 H PEAK Pass Band Edge
38 802.11ax HE40 = 151 17265.00 49.03 68.30 -19.27 H Peak Pass Harmonic
39 802.11ax HE40 = 159 5943.65 52.92 68.30 -15.38 H PEAK Pass Band Edge
39 802.11ax HE40 | 159 17385.00 48.41 68.30 -19.89 \% Peak Pass Harmonic
40 802.11ax HE80 = 155 5946.15 53.42 68.30 -14.88 \% PEAK Pass Band Edge
40 802.11ax HE80 | 155 17325.00 48.89 68.30 -19.41 \% Peak Pass Harmonic
41 802.11a 144 - - - - - - - Band Edge
41 802.11a 144 17160 47.52 68.3 -20.78 \% Peak Pass Harmonic
42 802.11ax HE20 @ 144 - - - - - - - Band Edge
42 802.11ax HE20 | 144 17160 49.37 68.3 -18.93 H Peak Pass Harmonic
43 802.11ax HE40 @ 142 - - - - - - - Band Edge
43 802.11ax HE40 & 142 17130 48.38 68.3 -19.92 \% Peak Pass Harmonic
44 802.11ax HE80 = 138 - - - - - - - Band Edge
44 802.11ax HE80 = 138 17070 47.73 68.3 -20.57 \% Peak Pass Harmonic
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s ss. FCC RF Test Report Report No. : FR402403E
Mode Modulation Ch. (F'\;eHci) (dE?(/E;Im) (dléiurr\1/i/tm) M(aérlg)in Pol. iszk Result Remark
45 802.11ax HE20 36 5149.94 52.13 54.00 -1.87 H AVERAGE Pass Band Edge
45 802.11ax HE20 36 - - - - - - - Harmonic
46 802.11ax HE20 64 5350.10 52.31 54.00 -1.69 H AVERAGE Pass Band Edge
46 802.11ax HE20 = 64 - - - - - - - Harmonic
47 802.11ax HE20 | 100 5458.90 41.95 54.00 -12.05 H AVERAGE @ Pass Band Edge
47 802.11ax HE20 | 100 - - - - - - - Harmonic
48 802.11ax HE20 = 140 5750.31 52.16 68.30 -16.14 H PEAK Pass Band Edge
48 802.11ax HE20 = 140 - - - - - - - Harmonic
49 802.11ax HE20 = 149 5617.84 51.84 68.30 -16.46 H PEAK Pass Band Edge
49 802.11ax HE20 | 149 - - - - - - - Harmonic
50 802.11ax HE20 | 165 5930.38 52.82 68.30 -15.48 H PEAK Pass Band Edge
50 802.11ax HE20 | 165 - - - - - - - Harmonic
53 802.11ax HE40 38 74.62 30.27 40 -9.73 \% PEAK Pass LF
54 802.11ax HE40 38 30.97 28.63 40 -11.37 \% PEAK Pass LF
802.11ax HE40 38 5149.91 52.73 54.00 -1.27 H AVERAGE Pass Band Edge
> 802.11ax HE40 = 38 15570.00 49.33 74.00 -24.67 \Y Peak Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1
1050 1040
i1 i1
700 5407 10 PART 15407
e T P S ey i W
Peak
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5145.76 61.94 74.00 -12.06 50.29 36.58 8.54 33.47 303 319 PEAK 1 5180.00 104,68 ------ ------ 93.00 3655 B8.59 33.46 303 319 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 i
i1 i1
104 100
PART 15407 AV
525 525
Avg
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5148.86 53.00 54.00 -1.00 41.36 36.58 B8.53 33.47 303 319 AVERAGE 1 5180.00 97.82 ------ - B6.14 36.56 8.58 33.46 303 319 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1
1050 1040
i1 i1
o s 00 e T e e S O 51
Peak
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5147.60 62.55 74.00 -11.45 50.91 36.58 8.53 33.47 184 O PEAK 1 5180.00 105.03 ------ ------ 93.35 365 B8.58 33.46 104 O PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 i
i1 i1
104 100
PART 15,407 AVG4
525 525
Avg
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5149.94 52.62 54.00 -1.38 40.97 36.58 B8.54 33.47 104 0 AVERAGE 1 5180.00 97.27 ------ - B5.59 36.56 8.58 33.46 104 O AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ . PART1SATAVG L | __ PARTA3407 VG
Peak i R . s AP e Sl - b IR S YT
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10360.00 44.54 68.30 -23.76 57.77 38.47 1.06 63.76 --- Peak 1 10360.00 45.84 68.30 -22.86 58.67 38.47 12.06 63.76 ---  --- Peak
7 15540.00 46.87 74.00 -27.13 55.35 41.37 14.38 64.38 - Peak 7 1550.00 47.54 74.00 -26.46 .02 41,32 14.%8 64.38 -~ --- Peak
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ L PARTAR407AVG) L | . PARTI540TAVE)
! Ay ki 4 " ks
Peak PRI S , aiprstrind S " URTETTSS
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 0. 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10440.00 47.13 68.30 -20.07 60.34 3849 1.12 G372 --- - Peak 1 1064000 46.25 68.30 -2.05 59.36 38.49 12.12 @372 --- - Peak
1 15660.00 48.25 74.00 -25.75 56.67 41.40 14.64 64.06 --- - Peak 1 15660.00 47.52 74.00 -26.48 55.94 41.40 14.64 64.06 --- - Peak
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FCC RF Test Report

SPORTON LAB.

Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o PART1S407AVG| L , | __ PARTA3407 UG
Peak . IV gt Mt S b gt o]
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10480.00 47.20 68.30 -20.10 60.26 38.50 12.15 63.71 ---  --- Peak 1 10480.00 48.57 68.30 -19.73 6L.63 38.50 1.15 6371 ---  --- Peak
7 15710.00 4871 74.00 -25.19 5711 #1.43 1466 64.50 -~ --- Peak 1 1570.00 47.99 74.00 -26.01 .40 £1.43 14.66 64.50 ---  --- Peak
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
Lol dBm) Date: 2025:01-22 . Lol dBvm) Date: 2026:01-22
1225 1225
1080 105,
815 875
PART 15.407 PART 15407
00— LA L] ’_2 [ {1 S I I I B L] ’_2_‘ [
P I R ] . 4 PART15.407 AVG| I | ] ] PART15.407 AVG|
P S ) bttt i . NI e
Peak Hriapi ity il “ ot T T e by
"!'E'I",I kY
Avg
175 fr
6500 8800, 1100, 13400, 16700 18000 500 800 100, 13400, 18700 18000
Frequency (H) Frequency (HHa)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Iz dBu/m dBu¥/m B BV dBm B dB om deg Mz dB/m dBu¥/m 0B B dBm B B
1 10520.00 47.59 68.30 -20.71 60.60 38.50 12.18 63.69 --- - Peak 1 10520.00 46.9% 68.30 -21.34 59.97 38.50 12.18 63.69 --- - Peak
1 15780.00 62.75 74.00 -11.25 71.14 M.47 14.69 64.55 315 45 Peak 1 15780.00 62.50 74.00 -11.41 70.98 41.47 14.69 64.55 168 360 Peak
3 15780.00 51.10 54.00 -2.98 59.49 41.47 14.69 64.55 315 45 Average 3 15780.00 52.43 54.80 -1.57 60.82 41.47 14.69 64.55 168 360 Average
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
Lol dBm) Date: 2025:01-22 . Lol dBvm) Date: 2025:01-22
1225 1225
1050 105
18 875
PART 15.407 PART 15.407
S B L] - M S B e B L] =l M
3 PART15.407 AVG) PART 15.407 AVG
05— — - ; 4 R— l [ R ; 4 . l
Peak P e A A P il T Ak wihtossetin
"!'E'I",I kY
Avg
175 fr
6500 8300 oo, 13400, 15700, 18000 6500 8800, o, 13400, 15700, 18000
Frequency (H) Frequency (HHa)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Iz dBu/m dBu¥/m B BV dBm B dB om deg Mz dB/m dBu¥/m 0B B dBm B B
1 10600.00 46.72 74.00 -27.28 59.63 38.52 1.23 63.66 --- - Peak 1 10600.00 46.68 74.00 -27.32 %9.59 38.%2 12.23 63.66 --- - Peak
1 1590.00 64.80 74.00 -9.98 72.36 4154 14.75 64.63 31 44 Peak 1 15900.00 63.18 74.00 -10.82 71.52 41.54 14.75 64.63 151 360 Peak
3 15500.00 51.82 54.60 -2.18 60.16 41.54 14.75 64.63 311 44 Average 3 15500.00 52.32 54.80 -1.68 60.66 41.54 14.75 64.63 151 360 Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1
1050 1040
i1 i1
o P T 00 e T e e NI 51
525 525 \M«‘W“M"‘MW
Peak
30 B0
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5350.10 63.16 74.00 -10.84 50.80 36.42 9.37 33.43 178 347 PEAK 1 5320.00 108.03 ------ - 95.62 36.44 9.2 3B.M 178 347 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
104 100
4 PART 15.407 AVG
525 525
Avg
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5350.38 51.46 54.00 -2.54 39.10 36.82 9.37 33.43 178 347 AVERAGE 1 5320.00 101,26 ------ ------ B8.97 36.45 0.18 33.44 178 347 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1
1050 1040
i1 i1
o P T 00 e T e e NI 51
1
Y AT C P et T e 525 (———
Peak
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 535136 5671 74.00 -17.19 44.35 36,82 9.37 33.43 100 18 PEAK 1 5320.00 104,82 ------ ------ 92.57 .44 9.4 343 100 18 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 T 525
Avg
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5350.38 47.44 54.00 -6.56 35.08 36.42 9.37 33.43 100 1 AVERAGE 1 530.00 9.6 ------ - B5.91 36.44 9.4 33.43 100 18 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C14 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
PART 15.407 AVG PART 15.407 AVG
0 — — - - B, il L R | 4 B L. el
Peak UV o e F—-—" TP R o g TR AT A
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10640.00 46.18 74.00 -27.82 %9.03 38.53 10.26 63.64 ---  --- Peak 1 10640.00 46.87 74.00 -27.13 W.72 .53 1126 63.64 --- - Peak
2 15960.00 48.59 74.00 -25.41 %6.91 £1.%8 1477 64.67 ---  --- Peak 7 15960.00 48.53 74.00 -15.47 .85 4158 1477 64.67 ---  --- Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1
1050 1050
115 5
il et PRLISANT m PART 15407
525 FYOT WAy W N 525
Peak M
30 %
115
115
Gl 5380. 540, 540, 5410, 5500 [
Frequency (M) 1000 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 5450.80 63.21 74.00 -10.79 50.60 36,33 9.69 341 103 345 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
1 546775 67.66 68.30 -0.64 35.05 36.33 9.69 3141 103 345 PEAK 1 5500.00 108.22 ------ ------ 95.62 36,30 9.70 33.40 103 45 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVGy PART15.407 AVG
525 === —
30 30
115 115
8360 5380. 5410, 5440, 5410, 5500 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5459.50 52.74 54.00 -1.26 40.13 36.33 9.69 33.41 103 343 AVERAGE 1 5500.00 101,08 ------ ------ B8.48 36.30 9.70 33.40 103 345 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1
1050 1050
115 5
18407
104 1 0 PART 15407
525 1
AP RIS 525 |
Peak
30 %
115
115
Gl 5380. 540, 540, 5410, 5500 [
Frequency (M) 1000 200, 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 545695 59.20 74.00 -14.80 46,59 36,33 9.69 341 100 13 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 5468.65 64.28 68.30 -4.02 51.67 36.33 9.69 3141 100 13 PEAK 1 5500.00 106,24 ------ ------ 93.63 36.30 971 33.40 100 13 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG. PART15.407 AVG
525 ! === Fe = —
Avg
30 30
115 115
8360 5380. 5410, 5440, 5410, 5500 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5459.95 49.15 54.00 -4.85 36.54 36.33 9.69 33.41 100 13 AVERAGE 1 550000 99.74 ------ - B7.13 36.30 9.71 33.40 100 13 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C17 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART15407AVG| L | . PRRTI5A0TAVE
Peak uw}.,\n"‘rlﬂ‘ . At A p— ot P o R vy —— ! oieatitbing
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11000.00 47.80 74.00 -26.10 60.18 38.60 1.5 63.50 ---  --- Peak 1 11000.00 47.33 74.00 -26.67 %9.70 .60 1.5 63.30 ---  --- Peak
1 16500.00 47.23 68.30 -20.07 54.86 £1.95 1517 64.75 ---  --- Peak 7 16500.00 47.88 68.30 -20.42 .51 £1.95 1517 6475 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C18 of C146
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR402403E

Pol.

Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART15407AVG| L | __ PART 15407 VG
Peak gt T b gl Wy ""W“‘A Wb ey LY Ty by g e
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 0. 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11160.00 48.61 74.00 -25.39 60.79 38.79 12.64 63.61 - Peak 1 11160.00 48.26 74.00 -20.74 60.44 38.79 12.64 63.61 - --- Peak
7 16740.00 46.68 68.30 -21.62 53.98 42.12 15.35 o477 - Peak 1 16740.00 48.44 68.30 -19.86 35.74 42.12 15.35 o477 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C19 of C146
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FCC RF Test Report

SPORTON LAB. Report No. : FR402403E
9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1
1050 1040
i1 i1
o 1L P 15407 0T 1T e e 1
L WW%'
55 MWWMMM 525 w
Peak
30 30
115 115
sl i3, 5128, 5730, 5752 578 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 527,17 64.47 68.30 -3.83 5137 36.53 10.02 33.45 215 283 PEAK 1 5700.00 105,52 ------ ------ 92.50 36.50 9.96 3.4 215 283 PEAK
Lol i) Date: 2025-01-20
1225
1040 1
i1
100
PART15.407AVG
T s e B
Avg Blank
30
115
100 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
oG B B BN BR B B @ kg
1 5700.00 98.81 ------ ------ B5.78 36.50 9.97 33.44 215 283 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C20 of C146
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FCC RF Test Report

SPORTON LAB. Report No. : FR402403E
9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1
1050 1040
i1 i1
o " 4 P14 0T 1 T e e 1
i T,
55 MMW"MNWWM»MMMMW a3 M
Peak
30 30
115 115
sl i3, 528, 5730, 5752 578 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5725.22 64.08 68.30 -4.12 50.98 36.53 10.00 33.45 181 280 PEAK 1 5700.00 10,39 ------ ------ 92.36 36.50 9.97 3.4 181 280 PEAK
Lol i) Date: 2025-01-20
1225
1040 1
i1
100
PART15.407 AVG
T T T R Y OO
Avg Blank
30
115
100 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
oG B B BN BR B B @ kg
1 5700.00 99.27 ------ ------ B6.24 36.50 9.97 33.44 181 280 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C21 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
PART 15,407 AVG PART 15407 AVG
0 — — - : - B el L R 4 B el
Peak AT Kot b g i e b T I bt
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11400.00 47.50 74.00 -26.48 %9.41 39.08 12.81 63.78 ---  --- Peak 1 11400.00 45.98 74.00 -28.02 57.87 39.08 12.81 63.78 ---  --- Peak
7 17100.00 49.16 68.30 -19.1 5%.04 £2.41 1562 64.91 ---  --- Peak 1 17100.00 47.73 68.30 -20.57 34.61 42.41 15.62 6491 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C22 of C146
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1
1050 1040
i1 i1
700 i PARTASANT 10 PART 15407
52'5#M¢¢MPWWWNWWWMWWM 25 W‘“&m
Peak
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5147.42 63.87 74.00 -10.13 52.23 36.58 8.53 33.47 300 19 PEAK 1 5180.00 106,87 ------ ------ 95.19 36.5 B8.58 33.46 300 19 PEAK
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1050 1040 i
i1 i1
104 100
PART 15,407 AVG4
525 525
Avg
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5149.94 52.80 54.00 -1.20 41.15 36.58 B8.54 33.47 300 19 AVERAGE 1 5180.00 97.95 ------ - B6.27 36.55 8.59 33.46 300 19 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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FCC RF Test Report

SPORTON LAB. Report No. : FR402403E
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1
1050 1040
i1 i1
o s 00 e T e e NI 51
1
Peak
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5149.76 59.65 74.00 -14.35 48.00 36.58 8.54 33.47 108 360 PEAK 1 5180.00 104,37 ------ ------ 92.67 3655 B.61 33.46 108 360 PEAK
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1050 1040 ]
i1 i1
104 100
PART 15.407 AVG,
525 ! 525
Avg
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5149.94 49.59 54.00 -4.41 37.94 36.58 B8.54 33.47 108 360 AVERAGE 1 5180.00 95.11 ------ - B3.43 36.56 8.58 33.46 108 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C24 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
PART 15.407 AVG PART 15.407 AVG
0 — — - - R il L R 4 e el
Peak o g o T T TS gt IS T T L F Y i,
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10360.00 46.38 68.30 -20.92 %9.61 38.47 12.06 63.76 ---  --- Peak 1 10360.00 45.80 68.30 -22.50 %9.03 38.47 1.06 63.76 ---  --- Peak
1 15540.00 49.24 74.00 -24.76 5777 #4132 14.%8 64.38 .-~ --- Peak 1 1550.00 47.35 74.00 -26.65 .83 £1.32 14.%8 64.38 -~ --- Peak
Sporton International Inc. (ShenZhen) Page Number : C25 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o PART1S407 AVG| L | L PARTHSANTAVG)
Peak " 1 Y R Nt o Sy G P . ' PR o . "
350 30
Avg
115 fl
6500 8800, 100, 13400. 15700. 18000 6500 800 100, 1 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10440.00 46.3 68.30 -20.98 %9.43 38.49 1.1 6372 --- - Peak 1 10440.00 47.14 68.30 -21.16 60.25 38.49 12.12 @3.712 - -~ Peak
1 1560.00 49.14 74.00 -24.86 7.5 41,49 14.64 64.86 ---  --- Peak 1 15660.00 48.08 74.00 -25.92 36.50 41.40 14.64 6446 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C26 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
PART 15.407 AVG PART 15.407 AVG
525 = ———— 1 — \. " T ,)um;,\_ e 1 y ; .A_J_l ..NMMM_
Peak THif ol Vi ot u i N ekt thithy e b ' !
350 3
Avg
115 fl
6500 8300, 100, 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10480.00 46.80 68.30 -20.50 %9.86 38.50 12.15 63.71 ---  --- Peak 1 10480.00 48.17 68.30 -20.13 6L.23 38.50 12.15 @371 - -~ Peak
7 15710.00 47.% 74.00 -26.04 56.37 41,43 14.66 64.50 ---  --- Peak 1 1572000 49.99 74.00 -20.01 38.40 41.43 14.66 64.50 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number . C27 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
Lol dBm) Date: 2025:01-22 . Lol dBvm) Date: 2026:01-22
1225 1225
1080 105,
815 875
PART 15.407 PART 15407
00— LA L] ’_z [ {1 S I I I B L] ’_1_‘ [
| PART 15407 AVG PART 15.407 AVG
= == s ] e
Peak o gt oo i oy ""' gt b e vy
35'1"1 kY
Avg
175 fr
6500 8800, 1100, 13400, 16700 18000 500 800 100, 13400, 18700 18000
Frequency (H) Frequency (HHa)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Iz dBu/m dBu¥/m B BV dBm B dB om deg Mz dBuV/m dBuV/m 0B BV dBm B dB om deg
1 10520.00 46.21 68.30 -2.09 59.22 38.50 12.18 63.69 --- - Peak 1 10520.00 46.97 68.30 -21.33 59.98 38.50 12.18 63.69 --- - Peak
1 15780.00 64.20 74.00 -9.89 72.50 M1.47 14.69 64.55 317 44 Peak 1 15780.00 63.99 74.00 -10.01 72.38 41.47 14.69 64.55 153 3 Peak
3 15780.00 5221 54.80 -1.79 60.60 41.47 14.69 64.55 317 44 Average 3 15780.00 53.10 54.00 -0.90 61.49 41.47 14.69 64.55 153 3 hverage
Sporton International Inc. (ShenZhen) Page Number : C28 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
Lol dBm) Date: 2025:01-22 . Lol dBvm) Date: 2025:01-22
1225 1225
1050 105
18 875
PART 15.407 PART 15.407
(1 L] o M (1 R L] . M
P I R ] . |} PART15.407 AVG| I | . __ } PART 15407 AVG|
i WIVAPET “ purltie . barbon s
Peak Yt S st : ~n A s S
"!'E'I"'I kY
Avg
175 fr
6500 8300 oo, 13400, 15700, 18000 6500 8800, oo, 1 15700, 18000
Frequency (H) Frequency (HHa)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Iz dBu/m dBu¥/m B BV dBm B dB om deg Mz dB/m dBu¥/m 0B B dBm B B
1 10600.00 46.42 74.00 -27.58 59.33 38.%2 1.23 63.66 --- - Peak 1 10600.00 46.60 74.00 -27.40 59.51 38.%2 12.23 63.66 --- - Peak
1 1590.00 64.30 74.00 -9.70 72.64 4154 14.75 64.63 316 42 Peak 1 15900.00 64.37 74.00 -9.63 72.71 41.54 14.75 64.63 136 5 Peak
3 15500.00 52.86 54.00 -1.14 61.20 41.54 14.75 64.63 316 42 Average 3 15900.00 53.02 54.00 -0.98 61.36 41.54 14.75 64.63 136 5 Average
Sporton International Inc. (ShenZhen) Page Number : C29 of C146
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s ss. FCC RF Test Report Report No. : FR402403E

15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz

ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1
1050 1040
i1 i1
00 y PART 5407 700 PART 15407
55 % e ey e NTY a3 ww
Peak
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 535048 65.43 74.00 -B.57 53.06 36.42 9.38 33.43 12 292 PEAK 1 5320.00 107.84 ------ - 95.59 36.44 9.4 3343 2 192 PEAK
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1050 1040 1
i1 i1
100 [l
1 PART 15.407 AVG
525 525
Avg
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5350.10 53.39 54.00 -0.61 41.03 36.82 9.37 33.43 112 292 AVERAGE 1 5320.00 99.80 ------ - B7.59 36.44 9.21 3344 2 292 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1
1050 1040
i1 i1
o P T 00 e e T e e RO 51
525 525 \‘WMWWW
Peak M
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5350.80 62.65 74.00 -11.35 50.29 36.42 9.37 33.43 3 263 PEAK 1 5320.00 105,34 ------ - 93.13 .44 9.2 3B.M 273 263 PEAK
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1050 1040 ]
i1 i1
104 100
. PART 15.407 AVG
525 w 525
Avg
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5350.52 49.69 54.00 -4.31 37.33 36.82 9.37 33.43 73 263 AVERAGE 1 530.00 9.9 ------ - BL75 36.44 9.21 3344 273 263 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C31 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
. Lo i) Date: 2025:01-22 Lo 6B Date: 2025-01-22
1225 1225
875 L
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y R P | || PART15407 AVG| L | . L PARTISAITAVG)
Peak b et A Bt bt s JPIRT TSV WO AR
30 34
Avg
115 f.
6500 8800, 100 13400 15700, 18000 6500 00, 1100 13400 15700, 18000
Frquency (i) Fraquency (WH2)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwh e & BN Bh B B o g Midwh W &8 BN Bh B B @ e
1 10640.00 46.50 74.00 -27.48 %9.37 38.53 10.26 63.64 ---  --- Peak 1 10640.00 46.42 74.00 -27.58 9.7 38.53 1026 63.64 ---  --- Peak
1 15960.00 46.50 74.00 -27.48 54.84 4158 1477 64.67 ---  --- Peak 1 15960.00 47.97 74.00 -26.03 %.19 4158 14.77 64.67 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C32 of C146
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Date: 20250149 Date: 20250149
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1
1050 1050
115 5
il N . ” PART 15407
L e ———— 25
Peak W
30 %
115
115
Gl 5380. 540, 540, 5410, 5500 [
Frequency (M) 1000 2200. 0. 4500, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 5450.65 63.02 74.00 -10.88 50.51 36,33 9.69 341 19 353 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
1 5468.65 67.66 68.30 -0.64 35.05 36.33 9.69 3141 219 353 PEAK 1 5500.00 108.41 ------ - 95.80 36.30 971 33.40 219 353 PEAK
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1050 1040 4
i1 i1
104 100
PART 15.407 VG, PART15.407 AVG
525 === Fo — ]
Avg
30 30
115 115
8560 5380. 5410, 540. 5410, 5500 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark

4 dw dim A8 B o deg
1 945995 50.5 54.00 -3.48 37.91 36.33 9.69 33.41 219 353 AVERAGE

d dw difm A8 B o deg
1 5500.00 100.72 ------ ------ B8.11 36,30 9.71 33.40 219 353 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number : C33 of C146




SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Date: 20250149 Date: 20250149
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1
1050 1050
115 5
18407
104 : 0 PART 15407
525 05
Peak
30 %
115
115
G 5380. 540, 540, 5410, 5500 [
Frequency (M) 1000 200, 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 5450.80 59.80 74.00 -14.20 47,19 36,33 9.69 341 100 15 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 5469.85 65.13 68.30 -3.17 52,53 36.32 9.69 3141 100 15 PEAK 1 5500.00 106,18 ------ ------ 93.58 36.30 9.70 33.40 100 15 PEAK
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1050 1040 i
i1 i1
104 100
PART 15.407 AVG PART15.407AVG
525 ! == T —r ‘Lhi
Avg
30 30
115 115
8360 5380. 5410, 540, 5410, 5500 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5459.50 48.19 54.00 -5.81 35.58 36.33 9.69 33.41 100 15 AVERAGE 1 550000 97.94 ------ - B5.34 36.30 9.70 33.40 100 15 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C34 of C146
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FCC RF Test Report

SPORTON LAB.

Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g , _ . PART1SATAVG L | o PART1S407AVG|
Peak e TR T Lo S SR R
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 1 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11000.00 48.87 74.00 -25.13 61.25 38.60 12.%2 63.50 --- - Peak 1 11000.00 48.15 74.00 -25.85 60.53 38.60 1.2 €3.50 --- - Peak
1 16500.00 47.40 68.30 -20.99 55.03 4195 15.17 6475 --- - Peak 1 1650000 47.77 68.30 -20.53 55.40 4195 1517 6475 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C35 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ . PARTISATAVG L | . PARTI5A0TAVE
Peak LTI, P ’ MMMMM e MR iagrit 0 ,umL»-N\JMM
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100, 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11160.00 48.94 74.00 -25.06 61.12 38.79 12.64 63.61 --- --- Peak 1 11160.00 47.09 74.00 -26.91 9.7 38.79 12.64 63.61 ---  --- Peak
1 16740.00 48.18 68.30 -20.12 %5.48 £2.12 1535 6477 .-~ --- Peak 1 16740.00 47.30 68.30 -20.00 S4.60 £2.12 1535 64.77 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C36 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



s ss. FCC RF Test Report Report No. : FR402403E
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Full RU_5700MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1
1050 1040
i1 i1
o P14 0 T 1 T e e 1
1
525 525 Www
Peak
30 30
115 115
sl i3, 528, 5730, 5752 578 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 572646 60.14 68.30 -B.16 47.04 36.53 10.02 33.45 260 342 PEAK 1 5700.00 109.18 ------ ------ 9.16 3650 9.96 33.44 260 342 PEAK
Lol i) Date: 20250149
1225
1040 1
i1
100
y L1 PART 15,407 VG
Avg Blank (———
30
115
100 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
oG B B BN BR B B @ kg
1 5700.00 100.17 ------ ------ B7.15 36.50 9.96 33.44 260 342 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C37 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

s ss. FCC RF Test Report Report No. : FR402403E
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Full RU_5700MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 20250149 Lol i) Date: 20250149
1225 1225
1
1050 1040
i1 i1
o P14 0 T 1 T e e 1
1
55 e . 55 (RSP W
Peak
30 30
115 115
sl i3, 528, 5730, 5752 578 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5725.09 58.42 68.30 -9.88 45.32 36.53 10.02 33.45 200 266 PEAK 1 5700.00 105,55 ------ ------ 92.52 36.50 9.97 3.4 200 266 PEAK
Lol i) Date: 20250149
1225
1040 i
i1
100
PART15.407AVG
==
Avg Blank L]
30
115
100 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
oG B B BN BR B B @ kg
1 5700.00 97.94 ------ - B4.92 36.50 9.96 33.44 200 266 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C38 of C146




SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025:01-22 .. Lol (Vi) Date: 2025:01-22
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
PART 15,407 AVG PART 15407 AVG
P k 52.5 = - 'y ‘1 iy u\‘n\‘«"‘w _'f " b __. AL M_ = - ! N = 2 "
ea L ' " i g Rty A e e
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 1 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11400.00 47.13 74.00 -26.87 59.02 39.08 12.81 63.78 --- - Peak 1 1140000 47.07 74.00 -26.93 8.9 39.08 12.81 €3.78 --- - Peak
1 17100.00 49.35 68.30 -18.95 56.23 42.41 15.62 64.91 --- - Peak 1 17100.00 48.10 68.30 -20.20 54.98 4241 15.62 64.91 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C39 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1
1050 1040
i1 i1
70.0 HiT 54 i N T e 3 1517
525 525 WW*“WJ
Peak
30 30
115 115
sl 5038. 5078, 514, 5152 5190 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5148.39 63.62 74.00 -10.38 51.98 36.58 8.53 33.47 257 320 PEAK 1 5190.00 107.07 ------ ------ 95.36 3654 B8.63 33.46 297 320 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 I
i1 i1
100 [l
PART 15.407 AVGH
525 525
Avg
30 30
115 115
sl 5038. 5078, 514, 5152 5190 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5149.53 53.95 54.00 -0.05 42.31 36.58 B8.53 33.47 257 320 AVERAGE 1 5190.00 95.48 ------ - B3.77 36.54 8.63 33.46 257 320 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C40 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025.01-20
mmﬂ(ﬂmﬂm
1125
IT.SWK
00 PART 154071
525 W’”WMMM \ A 1
ANttty bmmeddonio
Peak Blank
M
115
590 5244, 5298, 352 406, 480
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 927,33 5153 74.00 -22.47 38.91 36.36 9.67 33.41 257 320 PEAK

Date: 205-01-20
: HLml(mvnn)
1225
815 \
100
\ PART 15407 AVG|
55
Avg T—— Blank
M
115
9 54, 5298, [3L78 5406, 3460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wil B Bl B B B @ dg
1 535000 4198 5400 -1.00 1961 3.2 9.38 343 157 320 AVERMGE
Sporton International Inc. (ShenZhen) Page Number : C41 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
o HI1541 00 e T e e NI 51
525 525 WM
Peak
30 30
115 115
sl 5038. 5078, 514, 5152 5190 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5147.63 6176 74.00 -1.24 50.12 36.58 8.53 33.47 100 11 PEAK 1 5190.00 101,22 ------ ------ B9.52 36.55 6.61 33.46 100 11 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 AVG
525 ___,/*’/ 525
Avg
30 30
115 115
sl 5038. 5078, 514, 5152 5190 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5148.9 53.02 54.00 -0.9%8 41.38 36.58 B8.53 33.47 100 11 AVERAGE 1 5190.00 93.23 ------ - B1.53 36.55 6.61 33.46 100 11 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C42 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025-01-20
M5Le1ml(|m||‘|ﬂilll
1225
I?.Sml
00 PARTT3A07]
L P 1
Peak Blank
M
115
5190 44, 5298, 536L 5406, 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 535929 50.77 74.00 -23.23 38.38 36.41 9.41 33.43 160 11 PEAK

Date: 2025-01-20
: 45Li!\ml(cmll‘ﬂilll
1225
A
104 \
\ PART 15.407 AV
52§
Avg — ! Blank
M
115
5190 44, 5298, 536L 5406, 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuv/m dBv/m 0B BV B B B @
1 5399.02 41.48 54.00 -12.50 29.09 36.41 9.41 33.43 100 11 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C43 of C146
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



FCC RF Test Report

SPORTON LAB.

Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 2025-02-20 .. Lol (Vi) Date: 2025-02-20
1225 1205
15 75
PART 15.407 PART 15407
08 O 1 H ] 0 O 1 A [
Y I R _ PART 15.407 AVG) o L _ PART 15407 AVG)
Peak i DM a1 it N ] g A s A b A o o S|
0 ki
Avg
115 fl.
6500 13200. 19900. 26600. 33300. 40000 6500 13200. 19900. 26600 33300. 40000
Frequency (iHa) Frequency (HHa)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dln Be 0B W b B B m de Wi Bn B W b B B @ de
1 10380.00 4475 68.30 -B.55 7.9 3.8 1208 G375 - - Pesk 1 10380.00 45.86 68.30 -2.44 $9.05 3.8 1.08 G3.75 - --- Pesk
1 U50.00 45.67 74.00 -28.33 SA.13 413 1460 6400 - - Pesk 1 1557000 46.76 74.00 -27.24 5.2 4134 14.60 64.40 - --- Pesk
Sporton International Inc. (ShenZhen) Page Number : C44 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART15407AVG| L | ) _ PARTASAITAVG)
Peak b P 1 g bl " “WMWW‘M“"‘ "“"'P' . Hope et o
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10460.00 45.54 68.30 -22.76 58.64 38.49 1013 63.72 --- --- Peak 1 10460.00 45.71 68.30 -22.59 .81 38.49 1013 6372 ---  --- Peak
1 15690.00 46.39 74.00 -27.61 S4.81 £1.41 14.65 6408 -~ --- Peak 1 15690.00 47.14 74.00 -20.86 35.36 41.41 14.65 6448 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number . C45 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
100 [ L] [T [ F(7) 1] [T [
PART 15.407 AVG PART 15.407 AVG
R R - T ] I N
Peak i b 1 oA i A b bbb g -
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10540.00 44.33 68.30 -23.97 57.31 38.31 1.19 63.68 - Peak 1 10540.00 45.84 68.30 -22.46 38.82 38.51 12.19 63.68 - --- Peak
7 15810.00 45.69 74.00 -28.31 54.06 41.49 14.71 64.57 - Peak 1 15810.00 46.62 74.00 -27.38 34.99 41.49 14.71 6457 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number C46 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full RU_5310MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1
1050 1040
i1 i1
00 \ PARTG407 700 PART 15407
58, oA b i 525 W
Peak
30 30
115 115
sl 5062 514, 5186. 5248, Gl 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5014.57 52.47 74.00 -11.53 40.98 36.69 8.30 33.50 218 344 PEAK 1 5310.00 107.06 ------ ------ 94.92 36.46 9.12 3.M4 2B 344 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
100 Ll
PART 15,407 AVG
525 525
Avg !
30 30
115 115
sl 5062 514, 5186. 5248, Gl 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 51,22 42.19 54.00 -11.81 30.59 36.61 B.47 33.48 218 344 AVERAGE 1 5310.00 99.15 ------ - B6.96 36.45 9.18 33.44 218 344 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C47 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025-01-20
M5Le1ml(tm||‘|ﬂilll
1225
1WAV W
L \
o — Wm PARTT3A07]
25 Wﬂ‘ \Wm VNP e Ao by o
Peak Blank
M
115
5 40, 5370, 400, 5430, 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 539530 64.09 74.00 -9.91 5071 36.42 9.39 343 B M4 PENK

Date: 202-01-20
: 45L\*ml (1BuVim)

L i PART 15.407 AV

Avg e Blank
M

115

M0 5340 5310, 5400, 5430 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuv/m dBv/m 0B BV B B B @
1 5350.05 53.21 54.00 -0.79 40.85 36.82 9.37 33.43 2B 344 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C48 of C146
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



s ss. FCC RF Test Report Report No. : FR402403E

22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full RU_5310MHz

ANT STBC 10+11
Pol. Vertical Fundamental
Date; 20250120 Date; 20250420
: 4ﬂLeveI (dBuVim) : 4"Level (dBuVim)
1225 1225
1050 1050 |
i15 815
N | PURTAEAT 1 N T e e 8 PART 15407

I T ,Ma;t Lty W s W
Peak M
30 30

115 115
sl 5062 514, 5186. 5248, Gl 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5066.5 51.74 74.00 -20.26 40.20 36.65 8.38 33.49 200 350 PEAK 1 5310.00 102,19 ------ ------ 90.03 36.45 9.15 3.4 200 350 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
100 Ll
PART 15,407 AVG
525 525
Avg !
30 30
115 115
sl 5062 514, 5186. 5248, Gl 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5029.76 42.001 54.00 -11.99 30.51 36.68 B8.31 33.49 200 350 AVERAGE 1 5310.00 9435 ------ - B2.19 36.45 9.15 3344 200 350 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C49 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report

Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025-01-20
M5Le1ml(tm||‘|ﬂi||)
1225
L M\
700 M \1 PART 154071
Peak Blank
M
115
5 40, 5370, 400, 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Modh B B B Bh B B @ dg
1 535010 60.09 74.00 -13.91 47.73 36.82 9.37 33.43 200 350 PEAK
Date: 2025-01-20
M5Le1ml(tm||‘|ﬂi||)
1225
i A\ \
104
\\ 4 PART 15.407 AV
52§
Avg . Blank
M
115
5 40, 5370, 400, 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Modh B B B Bh B B @ dg
1 5350.95 50.47 54.00 -3.53 38.11 36.42 9.7 33.43 200 350 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C50 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART1407AVG| L | . PART1540TAVE)
Peak me 1 ety e tab A i 2 M WWMWW‘M“'H iy ! b Popo .,.,,wmlm "
350 3
Avg
115 fl
6500 8800, 100, 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10620.00 44.99 74.00 -29.01 57.87 38.52 1025 63.65 ---  --- Peak 1 10620.00 46.55 74.00 -27.45 19.43 38.52 1.25 @3.65 - -~ Peak
2 15930.00 45.59 74.00 -28.41 53.97 #1.% 14.76 64.65 ---  --- Peak 1 15930.00 47.07 74.00 -20.93 35.40 4156 14.76 64.65 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C51 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full RU_5510MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1
1050 1050
115 5
il 1 ML ” PART 15407
= T Szlsw
Peak
30 ok
115
115
Gl 5382 5414, 5486, 5418, 5510 [
Frequency (M) 1000 2200. 0. 4500, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 5459.76 5703 7400 -16.87 .52 6.3 9.69 341 182 344 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 5469.04 6525 68.30 -3.03 52.69 36.32 9.69 3141 182 344 PEAK 1 5510.00 105.68 ------ ------ 93.07 36.30 971 33.40 182 44 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
104 100
PART 15407 AVG, PART15.407 AVG
525 ! —==" Fe —
Avg
30 30
115 115
8360 538 5414, 546, 5418, 5510 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5450.92 49.49 54.00 -4.60 36.79 36.33 9.69 33.41 182 344 AVERAGE 1 510.00 98.15 ------ - B5.54 36.30 .71 33.40 182 344 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number . C52 of C146




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025-01-20
mLM(dMWIII]
1225
1“5'%“,,\
L
00 PART 54071
05 1
T Tm—— T R T Y
Peak Blank
m
115
5510 5561, 5612, 5663, M 4765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modfn B B B Bh B B @ dkg
1 562,71 52.81 68.30 -15.49 39.60 36.56 10.10 33.45 182 344 PEAK

Sporton International Inc. (ShenZhen) Page Number : C53 of C146
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full RU_5510MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 1
115 5
0 PART 15,407 o PART 15407
1
3 525 w
Peak M
30 %
115
115
Gl 5382 5414, 5486, 5418, 5510 [
Frequency (M) 1000 200, 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 SAS7.8 S6.48 7A.00-17.52 .87 3.3 9.69 B4 15 15 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
1 5469.04 62.16 68.30 -6.14 49.56 36.32 9.69 3141 15 LS PEAK 1 951000 102.19 ------ ------ 89.57 36,31 9.7 340 15 15 PEN
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
104 100
PART15.407 AVG PART15.407 AVG
525 1 —==" = — T L’\
Avg
30 30
115 115
8360 538 5414, 546, 5418, 5510 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5458.00 46.07 54.00 -7.93 33.46 36.33 9.69 33.41 135 15 AVERAGE 1 5510.00 94,52 ------ === B1.99 36.31 971 33.40 125 15 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C54 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025-01-20
mLmI(lelVlm]
1225
L
00 PART 54071
55 1
e T e e T el G S
Peak Blank
M
115
5510 5561, 512, 5663, M 4765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modfn B B B Bh B B @ dkg
1 57%.59 51.98 68.30 -16.32 38.78 36.56 10.09 33.45 125 15 PEAK

Sporton International Inc. (ShenZhen) Page Number . C55 of C146
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
PART 15.407 AVG PART 15.407 AVG
0 — — - 1 - i il L R 1 4 L= el
Peak b P oA T bl WMWW‘MWM . b I,
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11020.00 45.50 74.00 -28.48 57.87 38.62 11.54 63.51 ---  --- Peak 1 11620.00 45.19 74.00 -28.81 57.34 38.62 12.54 @3.51 - -~ Peak
1 16530.00 46.59 68.30 -20.71 S4.18 4197 1519 6475 ---  --- Peak 1 16530.00 45.73 68.30 -22.57 3332 4L.97 15.19 6475 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C56 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART15407AVG| L | o PART1407AVG]
Peak b P W L H WWMWW‘W“WM' . Fep S
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11100.00 45.39 74.00 -28.61 57.65 38.72 1.%9 63.57 ---  --- Peak 1 11100.00 45.88 74.00 -28.12 38.14 38.72 1.59 @3.57 - -~ Peak
1 16650.00 46.87 68.30 -20.43 4.9 £2.06 1528 64.76 ---  --- Peak 1 16650.00 46.59 68.30 -21.71 34.01 42.06 15.28 6476 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C57 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



FCC RF Test Report

SPORTON LAB. Report No. : FR402403E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 1
115 5
1] PART 15407
g i 0T 1T e
1 2 M
o ST Ve i3 ,
Peak M
30 %
115
115
Gl 5414, 58, 5542 5608. 5670 [
Frequency (M) 1000 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 545,76 50.68 7400 -13.32 .07 B35 9.67 34 0 3 PE Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 5469.04 50.20 68.30 -18.10 37.60 36.32 9.69 33.41 300 32 PEAK 1 5670.00 103.22 ------ ------ 9.7 6.47 9.91 3.43 30 32 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 .
i1 i1
104 100
PART 15.407 AVG PART15.407 AVG
W R ——
Avg 1
30 30
115 115
8360 5414, 5478, 5542, 5608, 5670 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5419.76 41,37 54.00 -12.63 28.76 36.36 9.67 33.42 300 32 AVERAGE 1 5670.00 9%.12 ------ - B3.17 36.47 9.91 33.43 300 32 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C58 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025-01-20
mLevel[lelVIm]
1225
L S‘M
00 A W 1 PART15407]
i
52_5 Ak .
Peak Blank
m
115
5670 5669, 5708, 57aT. 746, 4765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modh B B B Bh B B @ dg
1 5725.67 59.53 68.30 -B.77 46.43 36.53 10.02 33.45 300 32 PEAK

Sporton International Inc. (ShenZhen) Page Number : C59 of C146
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

25
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1
1050 1050
115 5
g A 01 e N e T et e B B4
1 2 Mmdww
L PR p————— T i2§
Peak
30 %
115
115
5%5[] 54, 5478, 5542 5606, 5610 0
Frequency (M) 1000 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 53%6.40 50.64 7400 -13.36 .07 6.8 9.61 342 U4 282 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
1 5465.32 50.52 68.30 -17.78 37.91 36.33 9.69 3141 214 282 PEAK 1 5670.00 106.37 ------ ------ 93.43 .47 9.9 3.4 4 M2 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG PART15.407 AVG
525 == —— =
Avg !
30 30
115 115
8360 5414, 5478, 5542, 5608, 5670 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark

4 dw dim A8 B o deg Wiz dBuV/n dBuv/n  dB BV dB/m B B m deg
1 S40.08 4147 5400 -1.53 18.86 36,36 9.67 3342 174 282 AVERAGE 1 567000 98.57 - - B5.58 36.47 0.90 343 77 282 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C60 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025-01-20
MLMWW""'
1225
i
700 \'\m. L PART 154071
W MW 1
525 WMM | e
Peak Blank
M
115
5670 569, 5708, 57aT. 746, 4765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modh B B B Bh B B @ dg
1 5725.61 60.87 68.30 -7.43 47.76 36.53 10.02 33.44 274 282 PEAK

Sporton International Inc. (ShenZhen) Page Number : C61 of C146
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
PART 15.407 AVG PART 15407 AVG
Peak 0 — — - 1 - S L R 1 4 L
ea bt AR i Pt WMWW‘W“WM- Hapes e
350 3
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11340.00 46.07 74.00 -27.83 .13 0.00 1.7 63.74 ---  --- Peak 1 11340.00 45.9 74.00 -28.04 57.92 39.01 1.7 63.7M4 ---  --- Peak
1 17010.00 47.54 68.30 -20.76 54.49 £2.31 15.55 G4.81 .-~ --- Peak 1 1701000 46.78 68.30 -21.52 33.73 42.31 15.55 o4.Bl - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C62 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

26
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_Full RU_5210MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 i
i1 i1
70.0 1 P 15407 i T e [ 51
5y 525 M
Peak
30 30
115 115
sl 5042 5084, 5126, 5188, il 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5135.87 62.10 74.00 -11.90 50.47 36.59 8.51 33.47 U2 282 PEAK 1 5210.00 99.45 ------ - B7.64 36.52 8.74 3345 M2 282 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
100 Ll
PART 15.407 AV
525 525
Avg
30 30
115 115
sl 5042 5084, 5126, 5188, il 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 547.21 52.87 54.00 -1.13 41.23 36.58 B8.53 33.47 M2 282 AVERAGE 1 5210.00 90.54 ------ - 18.82 36.53 8.65 3346 212 282 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C63 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025.01-20
mLM(dBIIVIm)
1125
™
875 m
00 PART 154071
e,
1
52'5 VWW#ML“ IR bt Aot
Peak Blank
M
115
510 5260, 530 5360, 5410, 480
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 539075 51.66 74.00 -22.34 39.11 36.39 9.8 33.42 M2 282 PEAK

Date: 202-01-20
: 45L\*ml (1BuVim)

s km__*_ PART 15.407 AV
Avg ! Blank

M

115

il 5260, 530, 5360, 0. 460

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 5350.25 41.65 54.00 -12.35 29.29 36.82 .37 33.43 212 282 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C64 of C146
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_Full RU_5210MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
o P 15407 00 e T e [ NI 51
1
525 525 M
Peak
30 30
115 115
sl 5042 5084, 5126, 5188, il 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5148.47 60.79 74.00 -13.21 49.15 36,58 8.53 33.47 155 360 PEAK 1 5210.00 100.74 ------ ------ B8.99 36.53 6.68 33.46 155 360 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 A\G
525 525
Avg
30 30
115 115
sl 5042 5084, 5126, 5168, il 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5142.80 51.84 54.00 -..16 40.20 36.39 B8.52 33.47 155 360 AVERAGE 1 5210.0 91,58 ------ ------ 19.86 36.54 8.64 33.46 155 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C65 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025.01-20

: 45Li!\ml(cmll‘ﬂilll

1125

RTSWN \

00 PART 154071

ity

s %hww ‘w”|1‘m o e bbbl
Peak Blank

M

115

510 5260, 530 5360, 5410, 480

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 535825 50.86 74.00 -23.14 38.47 36.41 9.41 33.43 155 360 PEAK

Date: 2025-01-20

: HLM(!IBIIVII!I)
1225
104

k\« PART 15.407 AV
52§

Avg ! Blank
M
115
il 5260, 530, 5360, 0. 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 5350.75 41,73 54.00 -12.27 29.37 36.82 9.37 33.43 155 360 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C66 of C146
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
[N ) P _ o | PART15407AVG| R P | )  PART5407 AVG|
Peak WWMMWW # iy L e T TR WWWMMM' | ] L L B VR Y WWMW
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10420.00 47.53 68.30 -20.77 60.67 38.48 1011 63.73 ---  --- Peak 1 10420.00 47.64 68.30 -20.66 60.78 38.48 111 63.73 ---  --- Peak
1 1530.00 46.58 74.00 -27.42 .02 #4138 14.6) 64.M4 -~ --- Peak 1 1530.00 47.40 74.00 -26.60 .84 41,38 14.60 6484 -~  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C67 of C146
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saranas. FCC RF Test Report

Report No. : FR402403E

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_Full RU_5290MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1150 1150 1
i1 i1
70.0 | L1547 0 O e T e A4
s, '1‘ WMWMWMMW»MMWW 3 WWWM
Peak
30 30
115 115
sl 5038, 5116, 5114, 52 5290 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5014.21 51,58 74.00 -1.42 40.09 36.69 8.30 33.50 27 342 PEAK 1 5290.00 104,26 ------ ------ 92.10 .45 9.15 3B.M 2T M2 PEA
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
100 [l
PART 15.407 AVG
525 525
Avg !
30 30
115 115
sl 5038, 5116, 5114, 52 5290 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5104.40 42.001 54.00 -11.99 30.42 36.62 B.45 33.48 227 342 AVERAGE 1 5290.00 93.69 ------ - BL.3S 36.46 9.12 3344 217 342 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025.01-20
mLeveI(dElle)
1125
875 W\
700 I1 PARTT5407]
525 WWMM . oot
Peak Blank
M
115
590 534, 5358, 5302 5406, 480
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 53525 63.07 74.00 -10.93 30.70 36.42 9.38 33.43 27 M2 PEAK

Date: 205-01-20
M5Le1ml(|m||‘|ﬂilll
1125
RS \
100
\ 1 PART 15.407 AV
25
Avg e Blank
M
115
59 53, 5358, 318 5426, 3460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wil B Bl B B B @ dg
1535409 5301 S4.00 079 40.83 6.2 9.39 343 17 342 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C69 of C146
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

27
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_Full RU_5290MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
70.0 P 15407 i N T e e 511
2 ! 2§ ISA—
e A » » Al
Peak WWW
30 0r
115 115
sl 5038, 5116, 5114, 52 5290 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5082.65 51.15 74.00 -20.85 39.59 36.63 B.41 33.48 100 14 PEAK 1 5290.00 98.91 ------ - B6.80 36.46 9.09 33.44 100 14 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
100 [l
PART 15.407 AVG
525 525
Avg !
30 30
115 115
sl 5038, 5116, 5114, 52 5290 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5169.91 41.% 54.00 -12.04 30.37 36.61 B.46 33.48 100 14 AVERAGE 1 5290.00 90.32 ------ - 1821 36.46 9.09 33.44 100 14 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C70 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025.01-20
ml.evel(d&l‘i’lml
1125
875 ﬂ\
700 \\W I1 PARTT5407]
525 Wt MW"\»\ "
RS ey it et
Peak Blank
M
115
590 534, 5358, 5302, 5406, 480
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 53525 59.51 74.00 -14.49 47.14 36.82 9.38 33.43 100 14 PEAK

Date: 205-01-20
M5Le1ml(|m||‘|ﬂilll
1225
815 W
100
\ . PART 15407 AVG|
55
Avg e Blank
M
115
59 53, 5358, 3178 5426, 3460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wil B Bl B B B @ dg
1 535L63 4.5 5400 4.4 3700 .02 9.37 343 10 14 AVERMGE
Sporton International Inc. (ShenZhen) Page Number : C71 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 202502-09 .. Lol (Vi) Date: 2025-02-09
1225 1225
75 075
PART 15.407 PART 15407
00— LA L] . [ LA L] . [
Y I g _ o | PART15407AVG| L | ) _ﬂ_PART 5407 AVG)
Peak " SRS N R O R e By S
0 ki
Avg
115 fl
6500 8800. 11100, 13400, 15700, 18000 6500 8800, 11100, 13400. 15700. 18000
Frequency (iHa) Frequency (HHa)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwh e & BN Bh B B o g Midwh W &8 BN Bh B B @ e
1 10580.00 47.63 68.30 -20.67 60.56 M52 1.2 GG - - Pesk 1 10560.00 4512 68.30 -20.18 6LO5 352 1.1 GRET - - Pesk
1 15870.00 4679 7480 202 .05 L5 W3 BAGL - - Pesk 1 15870.00 45,12 74.00 -25.88 .08 4152 473 BAGL - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C72 of C146
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

28
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
180 1050 1
115 5
0 : PART 15407 o PART 15407
525
525 e
Peak %5
' 30
115
115
G 5386. . 5438, 5404, 530 [
Frequency (M) 1000 200, 0. 4500, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 545746 6251 74.00 -1L49 49.90 36,33 9.69 341 200 341 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
1 5468.98 63.87 68.30 -4.43 5127 36.32 9.69 31.41 200 341 PEAK 1 5530.00 100.98 ------ ------ B8.34 36,32 9.72 33.40 200 341 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 AVG PART15.407 AVG
W T I B s R s Vg
Avg
30 30
115 115
8360 5386, M. 5438, 5434, 5530 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg

1 5459.44 53.32 54.00 -0.68 40.71 36.33 9.69 33.41 200 341 AVERAGE

1 5530.0 93.12 ------ - B0.48 36.32 9.72 33.40 200 341 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025-01-20
mLevel(lele]
1225
a's
i
00 PART 54071
Wyl 1
528 o oot i
Peak Blank
m
115
5530 5. 5624, 571, M. 4765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modh B B B Bh B B @ dg
1 57%9.83 52.34 68.30 -15.9 39.14 36.56 10.09 33.45 200 341 PEAK

Sporton International Inc. (ShenZhen) Page Number : C74 of C146
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

28
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 1
115 5
0 PART 15,407 o e Y s e [ PART 15407
{2
525
! 225 L L
Peak %5
' 30
115
115
Gl 5386. . 5438, 5404, 530 [
Frequency (M) 1000 200, 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 5458.00 56.48 74.00 -17.52 43.87 36,33 9.69 341 100 359 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
1 5465.20 38.24 68.30 -10.06 45.63 36.33 9.69 31.41 100 359 PEAK 1 5530.00 99.06 ------ ------ 86.40 36,34 9.73 3341 100 359 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 AV PART15.407 AVG
525 ! f—==" Fe — \_W
Avg
30 30
115 115
8360 5386, M. 5438, 5434, 5530 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 545,74 49.39 54.00 -4.61 36.78 36.33 9.69 33.41 100 359 AVERAGE 1 5530.00 90.44 ------ - 778 36.34 9.73 3341 100 359 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025.01-20
: MLM[!I&IWIII]
1125
875
00 PART 154071
52-5 WMMM‘W LT JurJeth, W ERRPY PRPATRIRPY N} TR AT lWI"T”1
Peak Blank
M
115
5930 1. 5624, B671. 8. 5785
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wrddh B &6 i b & B @ deg
1 576359 52.12 68.30 -16.18 38.91 36.56 10.10 33.45 100 359 PEAK

Sporton International Inc. (ShenZhen) Page Number : C76 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART1S407AVG| L | o PART15407AVG|
Peak —p— gl A A b *v'w””l i ol ) A S gt ol )
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100, 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11060.00 48.07 74.00 -25.93 60.37 38.67 12.57 63.M4 ---  --- Peak 1 11060.00 47.57 74.00 -26.43 %9.87 38.67 11.57 63.M4 ---  --- Peak
1 16590.00 46.9 68.30 -20.30 S4.48 £2.01 1513 64.76 ---  --- Peak 1 16590.00 47.84 68.30 -20.86 54.9% £2.01 1513 64.76 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number . C77 of C146
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FCC RF Test Report

SPORTON LAB. Report No. : FR402403E
29
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 1
115 5
g = WA ALY 01 e N e T e e ] O 4
1
525 05
Peak
30 %
115
115
Gl 5402 5454, 5506. 5558, 5610 [
Frequency (M) 1000 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 S50 5498 7400 -19.02 4237 36,34 9.68 341 20 344 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 5469.86 38.70 68.30 -9.60 46.10 36.32 9.69 31.41 210 344 PEAK 1 5610.00 104.48 ------ ------ 9174 3640 976 3.4 M0 44 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AliG PART15.407 AVG
525 3 === Fee —
Avg
30 30
115 115
8360 5402 5454, 5506. 5458, 5610 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 545072 47.10 54.00 -6.90 34.49 36.33 9.69 33.41 210 344 AVERAGE 1 5610.00 96.25 ------ ------ B3.47 36.41 0.79 33.42 210 344 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C78 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025-01-20
: MLM[!IMWIII]
1225
i
00 \\\ o wh | PART15407]
1
s b
Peak Blank
M
115
5610 541, 5672, 5703, HIEN 4765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modh B B B Bh B B @ dg
1 5728.42 57.89 68.30 -10.41 44.78 36.53 10.03 33.45 210 344 PEAK

Sporton International Inc. (ShenZhen) Page Number : C79 of C146
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saranas. FCC RF Test Report

Report No. : FR402403E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 1
115 5
g | B 00 e N e T et e O
g2
sz'smmwwww'«wwwmm 525
Peak
30 %
115
115
Gl 5402 5454, 5506. 5558, 5610 [
Frequency (M) 1000 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 548,50 5216 74.00 -2LB4 39.55 36,34 9.68 341 B4 273 PEMK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 5468.04 54.39 68.30 -13.91 4178 36.33 9.69 3141 284 273 PEAK 1 5610.00 104.28 ------ ------ 9152 .41 977 3.4 B4 MIPEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AG PART15.407 AVG
525 i === —
Avg
30 30
115 115
8360 5402 5454, 5506. 5458, 5610 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5450.46 44.09 54.00 -9.91 31.48 36.33 9.69 33.41 284 273 AVERAGE 1 5610.00 9%.02 ------ ------ B3.22 36.42 9.80 33.42 284 273 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C80 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025.01-20
mLmI(d&lVlml
1225
815 M
0 M, AW %M PART 5407
1
525 WA\\J ! u"’q‘wj&w“-w
Peak Blank
M
115
5610 5641, 5672 5703, 5T, 5765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wil B Bl B B B @ dg
1 572935 58.38 68.30 -0.92 45.27 36.53 10.03 33.45 284 273 PENK

Sporton International Inc. (ShenZhen) Page Number : C81 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g s _ o | PART1407AVG| L | o PART1407 VG|
Peak WWMMWW # i b Ay g™l WWWMMM« i pro %M”’WWWM
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100, 13400, 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 1122000 50.22 74.00 -B.78 62.33 38.86 12.68 63.65 ---  --- Peak 1 11220.00 48.65 74.00 -25.35 60.76 38.86 12.68 63.65 ---  --- Peak
1 16830.00 46.33 68.30 -20.97 3.5 £2.18 15.41 64.78 -~ --- Peak 7 16830.00 47.60 68.30 -20.68 54.81 42,18 15.41 6478 -~ --- Peak
Sporton International Inc. (ShenZhen) Page Number : C82 of C146
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402403E

30
Mode Band Edge - L
U-NII-1_5.15-5.35_802.11ax HE160_CH50_Full RU_5250MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040 §
i1 i1
70.0 | L1547 T T DT 1540
1
525 525
Peak
30 30
115 115
sl 5050. 5100, 5150, 5200. 5250 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 512875 56.63 74.00 -17.37 45.00 36.60 8.50 33.47 27 345 PEAK 1 5250.00 99.92 ------ - B7.87 36.47 9.02 33.44 27 M5 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
100 Ll
PART 15.407 AVG PART 154074
525 \ ===
Avg
30 30
115 115
sl 5050. 5100, 5150, 5200. 5250 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 514125 48.52 54.00 -5.48 36.88 36.39 B8.52 33.47 27 34 AVERAGE 1 5250.00 90.33 ------ - 18.28 36.47 9.02 33.44 217 345 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C83 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025-01-20
mLM(dDIIVIm)
1225
700 [ 1 PART 154071
o A
Peak Blank
M
115
5150 92 5334, 5316, G418, 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuv/m dBv/m 0B BV B B B @
1 538L72 63.38 74.00 -10.62 50.88 36.39 9.53 3.2 17 M5 PEAK

Date: 205-01-20
mLevei(mvnn)
1225
100
i PART 15407 AVG|
Avg T Blank
M
115
550 5292 534 36, 1 3460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wil B Bl B B B @ dg
1 536L14 53.00 5400 0.9 40.60 36.00 9.43 343 17 U5 AVERMGE
Sporton International Inc. (ShenZhen) Page Number : C84 of C146

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403E

Mode Band Edge - L

U-NII-1_5.15-5.35_802.11ax HE160_CH50_Full RU_5250MHz

ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
n | PART 1407 1 ] S S e O A 11 PART 12407
1
ok ok LY
Peak
30 30
115 115
sl 5050. 5100, 5150, 5200. 5250 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5137.60 54.07 74.00 -19.93 42.44 36,59 8.51 33.47 118 360 PEAK 1 5250.00 95.33 ------ - B.22 36.46 9.09 33.44 118 360 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
ik ik !
100 Ll
PART 15.407 AVG PART 154074
525 1 ===
Avg
30 30
115 115
sl 5050. 5100, 5150, 5200. 5250 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5137.50 45.25 54.00 -B.75 33.62 36.39 B8.51 33.47 118 360 AVERAGE 1 5250.00 86,94 ------ ------ 7486 36.47 9.05 3344 118 360 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025-01-20
mLM(dDIIVIm)
1225
ngd™ AN
700 \ [ PART 154071
1
525 A i
Gl T
Peak Blank
M
115
5150 92 5334, 5316, G418, 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 5369.70 58.08 74.00 -15.92 45.64 36.00 9.47 33.43 118 360 PEAK

Date: 2025-01-20

: HLml(mvnn)
1225
i

[/’\/\/\/’\f\f\,’\q
104

. PART 15.407 AV
52§
R W
Avg R Blank
M
115
5150 92 5334, 5316, G418, 460
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuv/m dBv/m 0B BV B B B @
1 5368.86 49.57 54.00 -4.43 37.14 36.40 9.46 33.43 118 360 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C86 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART1407AVG| L | . PART15407AVE)
Peak I g b A iy on— AR O wny e AR A T
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100, 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10500.00 47.21 68.30 -20.09 60.15 38.50 1.16 63.70 ---  --- Peak 1 10500.00 47.21 68.30 -20.09 60.15 38.50 12.16 63.70 ---  --- Peak
7 15750.00 4670 74.00 -27.18 .11 £1.45 1468 64.52 -~ --- Peak 1 15750.00 47.56 74.00 -26.40 %5.95 41,45 14.68 64.2 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C87 of C146
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FCC RF Test Report

SPORTON LAB. Report No. : FR402403E
31
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114_Full RU_5570MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 g
115 5
o = R (i B O 8 e A 1171
3 £5 w
Peak M
30 %
115
115
5%5[] 5304, 5438, 5482 5526, 5510 0
Frequency (M) 1000 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 540.10 63.31 74.00 -10.69 50.69 36,35 9.68 3341 200 344 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 5469.02 62.39 68.30 -5.91 49.79 36.32 9.69 3141 210 344 PEAK 1 5570.00 96.98 ------ - B4.26 36,390 9.75 3.4 20 M4 PENK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
104 100
PART 15407 AVG PART15.407 AVG
525 === Fo — \'\\w\
Avg
30 30
115 115
8360 534, 5438, 5482 5428, 510 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5440.64 53.44 54.00 -0.56 40.82 36.35 9.68 33.41 210 344 AVERAGE 1 5570.00 89.73 ------ - 7.03 36,37 9.74 3341 210 344 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C88 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Fundamental
Date: 2025-01-20
: MLM[!I&IWIII]
1225
00 k PART15407]
1
525 MMMW"‘M frvv
Peak Blank
m
115
510 5609, 5648, 5647, 726, 4765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modh B B B Bh B B @ dg
1 5740.82 55.97 68.30 -12.33 42.83 36.54 10.05 33.45 210 344 PEAK

Sporton International Inc. (ShenZhen) Page Number : C89 of C146
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saranas. FCC RF Test Report

Report No. : FR402403E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114_Full RU_5570MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Date: 2025-01-20 Date: 2025-01-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
1
115 5
PART 15,407
b ] 2 i | R s | PRI 15407
3 £5 S
Peak %5
' 30
115
115
Gl 5304, 5438, 5482 5608, 510 [
Frequency (M) 1000 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1S3 6005 7400 -13.85 47,53 36,35 9.68 AL 15 7PEM Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 546638 39.00 68.30 -9.24 46.45 36.33 9.69 3341 165 7 PEAK 1 570.00 95.81 ------ - B3.05 3641 9.77 3.4 165 7 PEAK
Ly i) Date: 2025-01-20 Lol i) Date: 2025-01-20
1225 1225
1050 1040
1
i1 i1
104 100
s PART 15407 AVG Y N N N PART 15,407 AVG|
Avg \\’—V“w
30 30
115 115
8360 534, 5438, 5482 5428, 510 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5433.60 49.91 54.00 -4.09 37.30 36.35 9.67 3341 185 7 AVERAGE 1 5570.00 87.27 ------ - 7455 36.39 975 3.4 185 7 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C90 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Vertical Fundamental
Date: 2025-01-20
MﬂLmI(dl!ll“nm]
1225
nad SO,
00 L PART15407]
1
05 N\ P o s 0 g -
Peak Blank
m
115
510 5609, 5648, 5647, 726, 4765
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modh B B B Bh B B @ dg
1 5/47.65 55.34 68.30 -12.96 42.17 36.55 10.07 33.45 185 7 PEAK

Sporton International Inc. (ShenZhen) Page Number 1 C91 of C146
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samranas. FCC RF Test Report Report No. : FR402403E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250209 .. Lol (Vi) Date: 20250209
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART1S407AVG| L | o PART1S407AVG]
Peak R i A A Www Wty b, I 1
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 0. 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11140.00 49.03 74.00 -24.97 6.4 38.77 12.62 63.60 ---  --- Peak 1 11140.00 48.74 74.00 -25.26 60.95 38.77 12.62 63.60 ---  --- Peak
1 16710.00 47.09 68.30 -2.M S4.44 £.30 1532 6477 --- -~ Peak 1 16710.00 47.56 68.30 -20.74 54.91 4210 1532 64.77 ---  --- Peak
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